

Drug Name	Unit per day
ABACAVIR/LAMIVUDINE/ZIDOVUDINE	2 per day
ADEMPAS TAB .5MG	3 per day
ADEMPAS TAB 1MG	3 per day
ADEMPAS TAB 1.5MG	3 per day
ADEMPAS TAB 2MG	3 per day
ADEMPAS TAB 2.5MG	3 per day
ADCIRCA TAB 20MG	2 per day
AFINITOR TAB 2.5MG	1 per day
AFINITOR TAB 5MG	1 per day
AFINITOR TAB 7.5MG	1 per day
AFINITOR TAB 10MG	1 per day
ALMOTRIPTAN TAB 12.5MG	.266666666 per day
ALMOTRIPTAN TAB 6.25MG	.533333333 per day
AMBIEN TAB 5MG	2 per day
AMBIEN CR TAB 6.25MG	2 per day
AMERGE TAB 1MG	.3 per day
AMERGE TAB 2.5MG	.3 per day
AMPYRA TAB 10MG	2 per day
APAP/CODEINE SOL 120-12/5	108 per day
APAP/CODEINE TAB 300-15MG	12 per day
APAP/CODEINE TAB 300-30MG	12 per day
APAP/CODEINE TAB 300-60MG	12 per day
ASCOMP/COD CAP 30MG	6 per day
AUBAGIO TAB 14MG	1 per day
AUBAGIO TAB 7MG	1 per day
AVINZA CAP 120MG	2 per day
AVINZA CAP 30MG	2 per day
AVINZA CAP 45MG	2 per day
AVINZA CAP 60MG	2 per day
AVINZA CAP 75MG	2 per day
AVINZA CAP 90MG	2 per day
AXERT TAB 12.5MG	.266666666 per day
AXERT TAB 6.25MG	.533333333 per day
BUNAVAIL MIS 2.1-03MG	6 per day
BUNAVAIL MIS 4.2-0.7MG	4 per day
BUNAVAIL MIS 6.3-1.0MG	3 per day
BUPRENORPHIN SUB 2MG	12 per day
BUPRENORPHIN SUB 8MG	3 per day
BUT/APAP/CAF CAP CODEINE	6 per day
BUTORPHANOL SOL 10MG/ML	.178571428 per day
BUTRANS DIS 10MCG/HR	.142857142 per day
BUTRANS DIS 15MCG/HR	.142857142 per day
BUTRANS DIS 20MCG/HR	.142857142 per day

BUTRANS DIS 5MCG/HR	.142857142 per day
BUTRANS DIS 7.5MCG/HR	.142857142 per day
BYETTA INJ 10MCG	.1 per day
BYETTA INJ 5MCG	.066666666 per day
BYSTOLIC 2.5MG	1 per day
BYSTOLIC 5MG	1 per day
BYSTOLIC 10MG	1 per day
CAPECITABINE TAB 150MG	21 per day
CAPECITABINE TAB 500MG	6.3 per day
CAPITAL/COD SUS 120-12/5	55.33333333 per day
CAPRELSA TAB 100MG	2 per day
CAPRELSA TAB 300MG	1 per day
CIMZIA KIT	0.2 per day
COSENTYX PEN (2 PENS) 300MG	.071428571 per day
DARIFENACIN ER TAB 7.5MG	1 per day
DARIFENACIN ER TAB 15MG	1 per day
DEMEROL INJ 50MG/ML	360 per day
DEMEROL TAB 100MG	3 per day
DEMEROL TAB 50MG	6 per day
DETROL TAB 1MG	2 per day
DETROL TAB 2MG	2 per day
DETROL LA CAP 2MG	1 per day
DETROL LA CAP 4MG	1 per day
DIHYDROERGOTAMINE SPR 4MG/ML	.266666666 per day
DITROPAN XL TAB 10MG	2 per day
DITROPAN XL TAB 5MG	2 per day
DOXYCYCLINE HYCLATE 50MG CAPS	60 per year
DOXYCYCLINE HYCLATE 100MG CAPS	60 per year
DOXYCYCLINE HYCLATE 100MG TABS	60 per year
DURAGESIC DIS 100MCG/H	.5 per day
DURAGESIC DIS 12MCG/HR	.5 per day
DURAGESIC DIS 25MCG/HR	.5 per day
DURAGESIC DIS 50MCG/HR	.5 per day
DURAGESIC DIS 75MCG/HR	.5 per day
EDLUAR SUB 5MG	1 per day
ENABLEX TAB 15MG	1 per day
ENABLEX TAB 7.5MG	1 per day
ENBREL INJ 25MG	.142857142 per day
ENBREL INJ 50MG	.142857142 per day
ENTECAVIR TAB .5MG	1 per day
ENTECAVIR TAB 1MG	1 per day
EXALGO TAB 12MG	2 per day
EXALGO TAB 16MG	2 per day
EXALGO TAB 8MG	2 per day

EXJADE TAB 125MG	5 per day
EXJADE TAB 250MG	5 per day
EXJADE TAB 500MG	5 per day
FARXIGA TAB 10MG	1 per day
FARXIGA TAB 5MG	1 per day
FENTANYL DIS 100MCG/H	.5 per day
FENTANYL DIS 12MCG/HR	.5 per day
FENTANYL DIS 25MCG/HR	.5 per day
FENTANYL DIS 50MCG/HR	.5 per day
FENTANYL DIS 75MCG/HR	.5 per day
FIORICET/COD CAP	6 per day
FIORINAL/COD CAP 30MG	6 per day
FORTEO SOL 600/2.4	.085714285 per day
FROVA TAB 2.5MG	.4 per day
GENOTROPIN INJ 0.2MG	.933333333 per day
GENOTROPIN INJ 0.4MG	.933333333 per day
GENOTROPIN INJ 0.6MG	.933333333 per day
GENOTROPIN INJ 0.8MG	.933333333 per day
GENOTROPIN INJ 1.2MG	.933333333 per day
GENOTROPIN INJ 1.4MG	.933333333 per day
GENOTROPIN INJ 1.6MG	.933333333 per day
GENOTROPIN INJ 1.8MG	.933333333 per day
GENOTROPIN INJ 12MG	.933333333 per day
GENOTROPIN INJ 1MG	.933333333 per day
GENOTROPIN INJ 2MG	.933333333 per day
GENOTROPIN INJ 5MG	.933333333 per day
GILENYA CAP 0.5MG	1 per day
GILOTRIF TAB 20MG	1 per day
GILOTRIF TAB 30MG	1 per day
GILOTRIF TAB 40MG	1 per day
HUMATROPE INJ 12MG	.133333333 per day
HUMATROPE INJ 24MG	.133333333 per day
HUMATROPE INJ 5MG	.4 per day
HUMATROPE INJ 6MG	.133333333 per day
HUMIRA KIT 20MG/0.4	.071428571 per day
HUMIRA KIT 40MG/0.8	.071428571 per day
HUMIRA STRT KIT 40MG	.214285714 per day
HYCET SOL 7.5-325	180 per day
HYDROCO/APAP SOL 7.5-325	180 per day
HYDROCO/APAP SOL 7.5-500	120 per day
HYDROCO/APAP TAB 10-300MG	6 per day
HYDROCO/APAP TAB 10-325MG	6 per day
HYDROCO/APAP TAB 10-500MG	6 per day
HYDROCO/APAP TAB 10-650MG	6 per day

HYDROCO/APAP TAB 10-660MG	6 per day
HYDROCO/APAP TAB 10-750MG	5 per day
HYDROCO/APAP TAB 2.5-500MG	8 per day
HYDROCO/APAP TAB 5-300MG	12 per day
HYDROCO/APAP TAB 5-325MG	12 per day
HYDROCO/APAP TAB 5-500MG	8 per day
HYDROCO/APAP TAB 7.5-300	12 per day
HYDROCO/APAP TAB 7.5-325MG	12 per day
HYDROCO/APAP TAB 7.5-500MG	8 per day
HYDROCO/APAP TAB 7.5-650MG	6 per day
HYDROCO/APAP TAB 7.5-750MG	5 per day
HYDROMORPHONE HCL TAB ER 12MG	2 per day
HYDROMORPHONE HCL TAB ER 16MG	2 per day
HYDROMORPHONE HCL TAB ER 32MG	2 per day
HYDROMORPHONE HCL TAB ER 8MG	2 per day
IMATINIB MESYLATE TAB 100MG	6 per day
IMATINIB MESYLATE TAB 400MG	2 per day
IMITREX INJ 4MG/0.5	.3 per day
IMITREX INJ 6MG/0.5	.133333333 per day
IMITREX INJ 6MG/0.5	.133333333 per day
IMITREX SPR 20MG/ACT	.2 per day
IMITREX SPR 5MG/ACT	.2 per day
IMITREX TAB 100MG	.3 per day
IMITREX TAB 25MG	.3 per day
IMITREX TAB 50MG	.3 per day
INTELENCE TAB 100MG	4 per day
INTELENCE TAB 200MG	2 per day
INTELENCE TAB 25MG	4 per day
INTERMEZZO SUB 1.75MG	1 per day
INTERMEZZO SUB 3.5MG	1 per day
INVIRASE CAP 200MG	10 per day
INVIRASE TAB 500MG	4 per day
INVOKANA TAB 100MG	1 per day
INVOKANA TAB 300MG	1 per day
JAKAFI TAB 5MG	2 per day
JAKAFI TAB 10MG	2 per day
JAKAFI TAB 15MG	2 per day
JAKAFI TAB 20MG	2 per day
JAKAFI TAB 25MG	2 per day
JANUVIA TAB 100MG	1 per day
JANUVIA TAB 25MG	1 per day
JANUVIA TAB 50MG	1 per day
JARDIANCE TAB 10MG	1 per day
JARDIANCE TAB 25MG	1 per day

KALETRA SOL	10 per day
KALETRA TAB 100-25MG	10 per day
KALETRA TAB 200-50MG	5 per day
LANSOPRAZOLE CAP 15MG DR	2 per day
LANSOPRAZOLE CAP 30MG DR	2 per day
LENVIMA CAP 8MG/DAY	2 per day
LENVIMA CAP 10MG/DAY	1 per day
LENVIMA CAP 14MG/DAY	2 per day
LENVIMA CAP 18MG/DAY	3 per day
LENVIMA CAP 20MG/DAY	2 per day
LENVIMA CAP 24MG/DAY	3 per day
LETAIRIS TAB 10MG	1 per day
LETAIRIS TAB 5MG	1 per day
LORTAB TAB 10-500MG	6 per day
LYRICA CAP 100MG	3 per day
LYRICA CAP 150MG	3 per day
LYRICA CAP 25MG	3 per day
LYRICA CAP 50MG	3 per day
LYRICA CAP 75MG	3 per day
MAGNACET TAB 10-400MG	8 per day
MAGNACET TAB 5-400MG	8 per day
MAGNACET TAB 7.5-400	8 per day
MAXALT TAB 10MG	.4 per day
MAXALT TAB 5MG	.4 per day
MAXALT-MLT TAB 10MG	.4 per day
MAXALT-MLT TAB 5MG	.4 per day
MEKINIST TAB 0.5MG	4 per day
MEKINIST TAB 2MG	1 per day
MEPERIDINE INJ 100MG/ML	1.5 per day
MEPERIDINE INJ 25MG/ML	6 per day
MEPERIDINE INJ 50MG/ML	360 per day
MEPERIDINE SOL 50MG/5ML	30 per day
MEPERIDINE TAB 100MG	3 per day
MEPERIDINE TAB 50MG	6 per day
MIGRANAL SPR 4MG/ML	.266666666 per day
MORPHINE SUL CAP 120MG	2 per day
MORPHINE SUL CAP 30MG	2 per day
MORPHINE SUL CAP 45MG	2 per day
MORPHINE SUL CAP 60MG	2 per day
MORPHINE SUL CAP 75MG	2 per day
MORPHINE SUL CAP 90MG	2 per day
MORPHINE SUL TAB 100MG ER	4 per day
MORPHINE SUL TAB 15MG ER	4 per day
MORPHINE SUL TAB 200MG ER	4 per day

MORPHINE SUL TAB 30MG ER	4 per day
MORPHINE SUL TAB 60MG ER	4 per day
MS CONTIN TAB 100MG CR	4 per day
MS CONTIN TAB 15MG CR	4 per day
MS CONTIN TAB 200MG CR	4 per day
MS CONTIN TAB 30MG CR	4 per day
MS CONTIN TAB 60MG CR	4 per day
NARATRIPTAN TAB 1MG	.3 per day
NARATRIPTAN TAB 2.5MG	.3 per day
NESINA TAB 12.5MG	1 per day
NESINA TAB 25MG	1 per day
NESINA TAB 6.25MG	1 per day
NEXAVAR TAB 200MG	4 per day
NORCO TAB 10-325MG	6 per day
NORCO TAB 5-325MG	6 per day
NORCO TAB 7.5-325MG	6 per day
NORDITROPIN INJ 10/1.5ML	.333333333 per day
NORDITROPIN INJ 15/1.5ML	.333333333 per day
NORDITROPIN INJ 30/3ML	.333333333 per day
NORDITROPIN INJ 5/1.5ML	.333333333 per day
NUCYNTA TAB 50MG	6 per day
NUCYNTA TAB 75MG	6 per day
NUCYNTA TAB 100MG	6 per day
NUCYNTA ER TAB 100MG	2 per day
NUCYNTA ER TAB 150MG	2 per day
NUCYNTA ER TAB 200MG	2 per day
NUCYNTA ER TAB 250MG	2 per day
NUCYNTA ER TAB 50MG	2 per day
OMEPRABICAR CAP 20-1100	2 per day
OMEPRABICAR CAP 40-1100	2 per day
ONGLYZA TAB 2.5MG	1 per day
ONGLYZA TAB 5MG	1 per day
ONZETRA XSAIL	.3 per day
OPANA ER TAB 10MG	4 per day
OPANA ER TAB 20MG	4 per day
OPANA ER TAB 30MG	4 per day
OPANA ER TAB 40MG	4 per day
OPANA ER TAB 5MG	4 per day
OSENI TAB 12.5-15MG	1 per day
OSENI TAB 12.5-30MG	1 per day
OSENI TAB 12.5-45MG	1 per day
OSENI TAB 25-15MG	1 per day
OSENI TAB 25-30MG	1 per day
OSENI TAB 25-45MG	1 per day

OXYBUTYNIN TAB 10MG ER	2 per day
OXYBUTYNIN TAB 5MG ER	2 per day
OXYCODONE/APAP CAP 5-500MG	8 per day
OXYCODONE/APAP TAB 10-325MG	12 per day
OXYCODONE/APAP TAB 10-650MG	6 per day
OXYCODONE/APAP TAB 2.5-325MG	12 per day
OXYCODONE/APAP TAB 5-325MG	12 per day
OXYCODONE/APAP TAB 7.5-325MG	12 per day
OXYCODONE/APAP TAB 7.5-500MG	8 per day
OXYCONTIN TAB 10MG CR	3 per day
OXYCONTIN TAB 15MG CR	3 per day
OXYCONTIN TAB 20MG CR	3 per day
OXYCONTIN TAB 30MG CR	3 per day
OXYCONTIN TAB 40MG CR	3 per day
OXYCONTIN TAB 60MG CR	3 per day
OXYCONTIN TAB 80MG CR	3 per day
OXYMORPHONE TAB 10MG ER	4 per day
OXYMORPHONE TAB 15MG ER	2 per day
OXYMORPHONE TAB 20MG ER	4 per day
OXYMORPHONE TAB 30MG ER	4 per day
OXYMORPHONE TAB 40MG ER	4 per day
OXYMORPHONE TAB 5MG ER	4 per day
OXYMORPHONE TAB 7.5MG ER	2 per day
PEGASYS INJ 180mcg/0.5ml	.071428571 per day
PEGASYS INJ 180mcg/ml	.142857142 per day
PEGASYS INJ PROCLICK	.071428571 per day
PREZISTA SUS 100MG/ML	12 per day
PREZISTA TAB 150MG	8 per day
PREZISTA TAB 800MG	1 per day
PREZISTA TAB 600MG	2 per day
PREZISTA TAB 75MG	16 per day
PROMACTA TAB 12.5MG	2 per day
PROMACTA TAB 25MG	1 per day
PROMACTA TAB 50MG	3 per day
PROMACTA TAB 75MG	2 per day
REBIF INJ 22/0.5	.4 per day
REBIF INJ 44/0.5	.4 per day
REBIF TITRTN SOL PACK	.4 per day
RELPAK TAB 20MG	.3 per day
RELPAK TAB 40MG	.3 per day
REVLIMID CAP 10MG	1 per day
REVLIMID CAP 15MG	1 per day
REVLIMID CAP 2.5MG	1 per day
REVLIMID CAP 20MG	1 per day

REVLIMID	CAP 25MG	1 per day
REVLIMID	CAP 5MG	1 per day
REYATAZ	CAP 150MG	2 per day
REYATAZ	CAP 200MG	2 per day
REYATAZ	CAP 300MG	1 per day
RIZATRIPTAN	TAB 10MG	.4 per day
RIZATRIPTAN	TAB 5MG	.4 per day
RIZATRIPTAN-MLT	TAB 10MG	.4 per day
RIZATRIPTAN-MLT	TAB 5MG	.4 per day
ROXICET	SOL 5-325/5	60 per day
RYZOLT	TAB 100MG	1 per day
SANCTURA	TAB 20MG	2 per day
SANCTURA XR	CAP 60MG	1 per day
SELZENTRY	TAB 150MG	8 per day
SELZENTRY	TAB 300MG	4 per day
SILENOR	TAB 3MG	1 per day
SIMPONI	INJ 50MG	.033333333 per day
SPRYCEL	TAB 100MG	2 per day
SPRYCEL	TAB 140MG	1 per day
SPRYCEL	TAB 20MG	3 per day
SPRYCEL	TAB 50MG	2 per day
SPRYCEL	TAB 70MG	2 per day
SPRYCEL	TAB 80MG	2 per day
STELARA	INJ 45MG/0.5	.023809523 per day
STELARA	INJ 90MG/ML	.011904761 per day
STIVARGA	TAB 40MG	3 per day
STRIBILD	TAB	1 per day
SUBOXONE	MIS 2-0.5MG	12 per day
SUBOXONE	MIS 8-2MG	3 per day
SUBOXONE	SUB 2-0.5MG	12 per day
SUBOXONE	SUB 8-2MG	3 per day
SUMATRIPTAN	INJ 6MG/0.5	.2 per day
SUMATRIPTAN	INJ 6MG/0.5	.2 per day
SUMATRIPTAN	TAB 100MG	.3 per day
SUMATRIPTAN	TAB 25MG	.6 per day
SUMATRIPTAN	TAB 50MG	.6 per day
SUMATRIPTAN	SPR 20MG/ACT	.2 per day
SUMATRIPTAN	SPR 50MG/ACT	.2 per day
SUMAVEL DOSE	INJ 4MG/0.5	.2 per day
SUMAVEL DOSE	INJ 6MG/0.5	.2 per day
SUTENT	CAP 12.5MG	1 per day
SUTENT	CAP 25MG	1 per day
SUTENT	CAP 37.5MG	1 per day
SUTENT	CAP 50MG	1 per day



TARCEVA TAB 100MG	1 per day
TARCEVA TAB 150MG	1 per day
TARCEVA TAB 25MG	3 per day
TASIGNA CAP 150MG	4 per day
TASIGNA CAP 200MG	4 per day
THALOMID CAP 100MG	1 per day
THALOMID CAP 150MG	2 per day
THALOMID CAP 200MG	1 per day
THALOMID CAP 50MG	1 per day
TOLTERODINE TARTRATE CAP 2MG	1 per day
TOLTERODINE TARTRATE CAP 4MG	1 per day
TOLTERODINE TARTRATE TAB 1MG	2 per day
TOLTERODINE TARTRATE TAB 2MG	2 per day
TOVIAZ TAB 4MG	1 per day
TOVIAZ TAB 8MG	1 per day
TRACLEER TAB 125MG	2 per day
TRACLEER TAB 62.5MG	2 per day
TRADJENTA TAB 5MG	1 per day
TRAMADOL HCL TAB 100MG ER	1 per day
TREXIMET TAB 85-500MG	.33333333 per day
TROSPIUM CL TAB 20MG	2 per day
TROSPIUM CL CAP 60MG ER	1 per day
TYKERB TAB 250MG	5 per day
TYLENOL/COD TAB #3	12 per day
TYLENOL/COD TAB #4	12 per day
ULTRAM ER TAB 100MG	1 per day
VENTAVIS SOL 10MCG/ML	9 per day
VENTAVIS SOL 20MCG/ML	9 per day
VESICARE TAB 10MG	1 per day
VESICARE TAB 5MG	1 per day
VICODIN ES TAB 7.5-300MG	12 per day
VICODIN HP TAB 10-300MG	6 per day
VICODIN TAB 5-300MG	12 per day
VICTOZA INJ 18MG/3ML	.3 per day
VIREAD POW 40MG/GM	8 per day
VIREAD TAB 150MG	1 per day
VIREAD TAB 200MG	1 per day
VIREAD TAB 250MG	1 per day
VIREAD TAB 300MG	1 per day
VOTRIENT TAB 200MG	4 per day
XELJANZ TAB 5MG	2 per day
XODOL TAB 10-300MG	6 per day
XODOL TAB 7.5-300	12 per day
ZAMICET SOL 10-325MG	180 per day

ZAVESCA CAP 100MG	3 per day
ZOLMITRIPAN TAB 2.5MG	.2 per day
ZOLMITRIPAN TAB 5MG	.2 per day
ZOLMITRIPAN ZMT TAB 2.5MG	.2 per day
ZOLMITRIPAN ZMT TAB 5MG	.2 per day
ZOLPIDEM TAB 5MG	2 per day
ZOLPIDEM TAR TAB 6.25MG	1 per day
ZOMIG SPR 5MG	.2 per day
ZOMIG TAB 2.5MG	.2 per day
ZOMIG TAB 5MG	.2 per day
ZOMIG ZMT TAB 2.5 MG	.2 per day
ZOMIG ZMT TAB 5MG	.2 per day
ZUBSOLV SL TABS 1.4-0.36MG	3 per day
ZUBSOLV SL TABS 5.7-1.4MG	6 per day
ZYDONE TAB 10-400MG	6 per day
ZYDONE TAB 5-400MG	8 per day
ZYDONE TAB 7.5-400	8 per day
ZYTIGA TAB 250MG	4 per day